



ISO:9001:2015 Certified

Member of Quality Council of India (QCI)
Member No. : CORP/CS/5539/2018-19**KRISHNA DIGITAL MATERIAL TESTING LABORATORY**

ANALYTICAL & RESEARCH LAB.

AN NABL ACCREDITED LAB. | FSSAI AUTHORIZED LAB.

(This Test Report is not valid without hologram)

**TEST REPORT**

TC-7016

Date	: 03.02.2023	ULR No.	: TC70162300000987
Report No.	: KDMTL/2301280001		
Name & Address of Customer	[REDACTED]		
Material	: 20MM GI PIPE-200MM		
Letter Ref. No.	: BH-02-URC-MEP-LTR-00007	Dated:	27.01.2023
Date of Sample Receiving	: 20.01.2023		
Date of Sample Testing	: 02.02.2023		
Ref. 1	: [REDACTED]	Dated	12.11.2021
Ref. 2	: LOA Acceptance Letter: URC/MPMRL-Bhopal/2021-2022/001	Dated:	15.11.2021
Contract No.	[REDACTED]		

Chemical Properties

Sr.No.	Test Parameter	Unit	Test Method	Test Result	Requirement
1	Mass of Zinc Coating	g/m ²	IS 6745 : 1972	446	-

AUTHORIZED SIGNATORY

Name - Prayesh Gangele

Designation - Technical Manager

**** END OF REPORT ****

**Notes:**

- Results relate only to the sample(s) under test in as received condition and applicable parameter(s).
- This test report shall not be reproduced wholly or in part and can not be used as and evidence in the court of law without written approval of M/s Krishna Digital Material Testing Laboratory, Bhopal.
- The sample will be stored upto three month from the date of issue of test report unless otherwise specified.

Page No. 1 of 1



ISO:9001:2015 Certified

Member of Quality Council of India (QCI)
Member No. : CORP/CS/5539/2018-19

KRISHNA DIGITAL MATERIAL TESTING LABORATORY

ANALYTICAL & RESEARCH LAB.

AN NABL ACCREDITED LAB. | FSSAI AUTHORIZED LAB.

(This Test Report is not valid without hologram)



TEST REPORT



TC-7016

Date	: 03.02.2023	ULR No.	: TC70162300000988
Report No.	: KDMTL/2301280002		
Name & Address of Customer	[REDACTED]		
Material	: 25MM GI Bend-200MM		
Letter Ref. No.	: BH-02-URC-MEP-LTR-00007	Dated:	27.01.2023
Date of Sample Receiving	: 28.01.2023		
Date of Sample Testing	: 02.02.2023		
Ref. 1	[REDACTED]		
Ref. 2	: LOA Acceptance Letter: URC/ [REDACTED] -Bhopal/2021-2022/001	Dated:	15.11.2021
Contract No.	[REDACTED]		

Chemical Properties

Sr.No.	Test Parameter	Unit	Test Method	Test Result	Requirement
1	Mass of Zinc Coating	g/m2	IS 6745 : 1972	510	-

AUTHORIZED SIGNATORY
Name - Piyesh Gangele
Designation - Technical Manager

**** END OF REPORT ****



Notes:

1. Results relate only to the sample(s) under test in as received condition and applicable parameter(s).
2. This test report shall not be reproduced wholly or in part and can not be used as and evidence in the court of law without written approval of M/s Krishna Digital Material Testing Laboratory, Bhopal.
3. The sample will be stored upto three month from the date of issue of test report unless otherwise specified.

Page No. 1 of 1